
Journal of Community Based Environmental Engineering and Management, 2019, Vol. 3, No. 2: 65-78 

65 

 

THE USE OF MULTI-CRITERIA ANALYSIS IN SELECTING WATER TREATMENT 

UNITS IN SADU WATER TREATMENT PLANT, BANDUNG DISTRICT, WEST JAVA 

PROVINCE, INDONESIA  

 

Riana Ayu Kusumadewi*, Indry Kemala Sani, and Winarni 

 

Department of Environmental Engineering, Universitas Trisakti 

 

Abstract 

 

Increasing the number of residents and still not fulfilling the scope of drinking water services for resident 

of Bandung Regency, Tirta Raharja Regional Water Supply Company is developing in the field of 

drinking water supply. To improve community drinking water services in the Bandung Regency area, 
[...]
Regardless of the nature of the treated sample 

(e.g. various types of water or wastewater) and 

the overall applied treatment scheme, 

coagulation-flocculation is usually included, 

either as pre-, or as post-treatment step. The 

whole treatment process coagulation-

flocculation can be divided into two distinct 

procedures, which should be applied 

consecutively. The first one termed coagulation, 

is the process whereby destabilization of a given 

colloidal suspension or solution is taking place. 

The function of coagulation is to overcome the 

factors that promote the stability of a given 

system. It is achieved with the use of appropriate 

chemicals, usually aluminum or iron salts, the 

so-called coagulant agents. Coagulation usually 

completes in a very short period time of time 

(e.g. about 10 seconds) (Tzoupanos et.al, 2008). 

Coagulation unit of Sadu WTP uses a type of 

hydraulic mixing. In the coagulation process, 

there is one receiving tub to collect raw water 

before entering the stirring tank and given the 

coagulant material. The raw water inlet pipe in 

the receiving bath is 250 mm. The coagulant 

material used in Sadu WTP is aluminum sulfate 

with dose of 20 mg/l. Design of coagulation tank 

and coagulation unit sketch can be seen in Table 

8 and Figure 6 respectively. 

Table 8. Design of Coagulation Tank in Sadu 

WTP 

No. Description 
Symbol 

Unit 
Obtained 

Value 

Receiving tank 

1 
Number of 

units 

 
tank 1 

2 Detention time td second 30.2 

3 Length of tank L m 2.6 

4 Tank width W m 1.3 

5 Tank height H m 1.8 

6 Freeboard  m 0.46 

Coagulation tank 

7 Detention time td second 9,05 

8 
Velocity 

gradient 

G 
second-1 745.48 

9 Length of tank L m 1.5 

10 Tank width W m 1.3 

11 Tank height H m 1.623 

12 
The height of 

the waterfall 
h m 0.44 

13 Mixing power P Watt 801.75 

 

Figure 6. Coagulation Unit Sketch. 



The Use of Multi-criteria Analysis in Selecting Water Treatment Units in Sadu Water Treatment Plant  

74 

 

D. Flocculation 

The second sub-process after coagulation is 

flocculation, refers to the induction of 

destabilized particles in order to come together, 

to make contact and thereby, to form large 

agglomerates, which can be separated easier 

usually through gravity settling. Flocculation 

occurs usually over a period of 20 to 45 minutes. 

Coagulation-flocculation is used widely during 

water or wastewater treatment. It is an integral 

treatment step in the surface or underground 

waters treatment, indented for human 

consumption. Typical applications are the 

removal/separation of colloids and suspended 

particles, of natural organic matter, or of metal 

ions (Tzoupanos et.al, 2008). 

Flocculation unit of Sadu WTP uses a type of 

hydraulic flocculation with vertical flow and 

consists of 6 hexagonal compartments. The 

velocity gradient of each compartment is 

different, starting with the highest compartment 

1, followed by the decreasing velocity gradient 

of the other compartments. Design of 

flocculation tank and flocculation tank sketch 

can be seen in Table 9 and Figure 4 respectively. 

Table 9. Design of Flocculation Tank in Sadu 

WTP 

No. Description 
Symbol 

Unit 
Obtained 

Value 

1 Total detention time td total second 773.04 

2 
Detention time per 
compartment 

td second 128.84 

3 Hexagonal side  m 1.2 

4 Tank height H m 5.5 

5 
Height of sluice 

gate opening 
 m 0.85 

6 
Width of sluice gate 

opening 
 m 0.9 

7 Gtd total Gtd  48,368.5 

Compartment 1 

8 Velocity gradient G1 second-1 76.89 

9 Gtd Gtd1  9906.5 

10 Flow velocity v1 m/sec 2.11 

Compartment 2 

11 Velocity gradient G2 second-1 71.39 

12 Gtd Gtd2  9137 

13 Flow velocity v2 m/sec 1.96 

Compartment 3 

14 Velocity gradient G3 second-1 65.76 

15 Gtd Gtd3  8375 

16 Flow velocity v3 m/sec 1.8 

Compartment 4 

No. Description 
Symbol 

Unit 
Obtained 

Value 

17 Velocity gradient G4 second-1 62.76 

18 Gtd Gtd4  7957 

19 Flow velocity v4 m/sec 1.72 

Compartment 5 

20 Velocity gradient G5 second-1 59.43 

21 Gtd Gtd5  7504 

22 Flow velocity v5 m/sec 1.63 

Compartment 6 

23 Velocity gradient G6 second-1 41.32 

24 Gtd Gtd6  5489 

25 Flow velocity v6 m/sec 0.25 

 

 

Figure 7. Flocculation Unit Layout. 

 

Figure 8. Sketch of Flocculation Unit Water 

Level Reduction. 

E. Sedimentation 

Sedimentation is a physical water treatment 

process using gravity to removes suspended 

solids from water. Solid particles entrained by 

the turbulence of moving water may be removed 

naturally by sedimentation in the still water of 

lakes and oceans. Settling basin are ponds 



Journal of Community Based Environmental Engineering and Management, 2019, Vol. 3, No. 2: 65-78 

75 

 

constructed for the purpose of removing 

entrained solids by sedimentation. Conventional 

settling units represent around one-third of the 

total capital cost of water treatment plants 

because of land and construction costs. Many 

alternatives have been developed to enhance the 

performance of settling tanks, increase their 

hydraulic capacity and decrease their capital or 

operational costs. Some of these alternatives, 

such as inclined plates, increase the surface area 

available for settling and enhance the hydraulic 

conditions, whereas others, such as alum, 

improve the settling properties of the suspension 

(Al-Kizwini, 2015). 

Sedimentation unit of Sadu WTP is divided into 

two tanks. Each sedimentation tank is equipped 

with a tube settler with a slope of 60
o
 and there 

are two sludge spaces per sedimentation tank. In 

the sedimentation basin, the process of settling 

or separating particles contained in water is 

deposited by gravity. Design of sedimentation 

tank and sedimentation tank sketch can be seen 

in Table 10 and Figure 9. 

Table 10. Design of Sedimentation Tank in 

Sadu WTP 

No. Description 
Symbol 

Unit 
Obtained 

Value 

Dimensions of Sedimentation Tank 

1 Number of tanks  amounts 2 

2 
Discharge per 
tank 

Q 
m3/second 0.075 

3 Surface loading 
v0 

m3/m2.sec 
1.076  

10-3 

4 Length of tank L m 17.8 

5 Tank width W m 4 

6 Tank height H m 5.1 

Settling zone 

7 
Tube settler 

slope 

 
° 60 

8 Thick tube  mm 0.7 

9 Length of tube  m 1 

10 Tube height  m 1 

11 Number of tubes  tubes 9398 

 

 

 
Figure 9. Sedimentation Unit Sketch 

 

F. Filtration 

The main process of water treatment can be 

mechanical, chemical and biological. From all 

mechanical treatment procedures, filtration is the 

most irreplaceable one in the scheme of a 

treatment plant. Filtration is the advanced 

clearing procedure, consisting of water passing 

through a porous material that has a certain 

granulometry, named filter layer, used for the 

retention of the natural suspended particles or 

previous coagulated particles. Filtering is 

influenced by a series of parameters (Oana, 

2011). 

The filtration unit is designed using a rapid sand 

filter type with dual media filters, i.e. sand and 

anthrasite media and added gravel buffer. The 

filtration unit consists of 5 tanks with a capacity 

of 30 l/sec per tank. Design of filtration tank and 

filtration tank sketch in Sadu WTP can be seen 

in Table 11 and Figure 10 respectively. 



The Use of Multi-criteria Analysis in Selecting Water Treatment Units in Sadu Water Treatment Plant  

76 

 

Table 11. Design of Filtration Tank in Sadu 

WTP 

No. Description 
Symbol 

Unit 
Obtained 

Value 

1 
Discharge of 

filtration 
Qtotal m3/sec 0.15 

2 Number of tank  tanks 5 

3 
Discharge per 

tank 

Q 
m3/sec 0.03 

4 Length of tank L m 7.2 

5 Tank width W m 2.4 

6 Filtration velocity v m/sec 6.25 

7 
Anthrasite media 

thickness 
 cm 40 

8 
Sand media 

thickness 
 cm 25 

9 
Gravel media 

thickness 
 cm 20 

 

Figure 10. Filtration Unit Sketch 

G. Reservoir 

The function of the reservoir is to hold water 

that will be distributed to consumers (Alfatih, 

et.al, 2017), (Setyowati, et.al, 2016). Filtered 

water can be used for drinking water. Reservoir 

is water storage tank located at the installation. 

The treated water is stored in this tank for later 

transfer to the distribution system. Design of 

reservoir includes selection of size and shape; 

other considerations include protection against 

stored water, protection of reservoir structure, 

and protection of reservoir maintenance workers 

(Qasim, 2000).  

Chlorine is added to the water to kill and/or 

inactive any remaining pathogens. Water is often 

disinfected before it enters the distribution 

system to ensure that potentially dangerous 

microbes are killed. Chlorine, chloramines, or 

chlorine dioxide are most often used because 

they are very effective disinfectants, not only at 

the treatment plant but also in the pipes that 

distribute water to our homes and businesses 

(Angreni, 2009).  

In Sadu WTP, the chlorination process takes 

place after the treatment (post chlorination), i.e. 

by adding chlorine to the reservoir. The 

concentration of chlorine used in Sadu WTP is 

12% with a chlorine dose of 2 mg/l. Chlorine 

needs per month is 777.6 kg/month. Design of 

reservoir tank and reservoir tank sketch can be 

seen in Table 11 and Figure 11 respectively. 

Table 11. Design of Reservoir in Sadu WTP 

No. Description 
Symbol 

Unit 
Obtained 

Value 

Disinfection 

1 
Chlorine 

concentration 
 % 12 

2 Chlorine dose  mg/l 2 

3 Chlorine volume  m3 0.022 

4 
Number of chlorine 

reactor tanks 
 tanks 2 

5 Tank height H m 0.5 

6 Freeboard  m 0.3 

7 Tank diameter D m 1.4 

8 
Diameter of 

chlorine pipe 
d mm 10 

Reservoir 

9 Detention time td minutes 30 

10 Number of tanks  tank 1 

11 Length of tank L m 10.4 

12 Tank width W m 5.2 

13 Tank height H m 5.5 

 

Figure 11. Reservoir Unit Sketch. 



Journal of Community Based Environmental Engineering and Management, 2019, Vol. 3, No. 2: 65-78 

77 

 

Conclusion 

In designing drinking water treatment, the 

parameters under review are those that exceed 

the standard of quality according to the Minister 

of Health Regulation No. 492 of 2010, i.e. 

turbidity, BOD, COD and fecal coliform. There 

were two alternative proposed (Alternative I and 

Alternative II) in drinking water treatment, i.e. 

complete unit (Alternative I) consisting of 

intake; hydraulic coagulation; hydraulic 

flocculation; tube settler sedimentation; rapid 

sand filter; reservoir; disinfection; and sludge 

drying bed, and slow sand filter unit (Alternative 

II) consisting of intake, pre-sedimentation, slow 

sand filter, reservoir, disinfection, and sludge 

drying bed. Based on the results of the scoring 

obtained in multi criteria analysis, the complete 

treatment unit has the highest score, i.e. 4.05, so 

the alternative treatment used in the Sadu WTP 

is the complete treatment unit (Alternative I). 

The intake unit is planned to use river intake, the 

flow of raw water from the river to the WTP 

flowing gravity. Coagulation unit of Sadu WTP 

uses a type of hydraulic mixing. Flocculation 

unit of Sadu WTP uses a type of hydraulic 

flocculation with vertical flow and consists of 6 

hexagonal compartments. Sedimentation unit of 

Sadu WTP is divided into two tanks. Each 

sedimentation tank is equipped with a tube 

settler with a slope of 60
o
 and there are two 

sludge spaces per sedimentation tank. The 

filtration unit is designed using a rapid sand 

filter type with dual media filters, i.e. sand and 

anthrasite media and added gravel buffer. 

Daftar Pustaka 

Alfatih, I.Z., Warnana, D.D., Wijaya, P.H. 

(2017). Klasifikasi Fasies pada Reservoir 

Menggunakan Crossplot Data Log P-

Wave dan Data Log Density. Jurnal 

Teknik ITS, vol. 6 (1): B127-B130.  

Al-Kizwini, R.S.. (2015). Improvement of 

Sedimentation Process Using Inclined 

Plates. Mesopotamia Environmental 

Journal, vol. 2, No.1: 100-114. 

Angreni, E. (2009). Review on Optimization of 

Conventional Drinking Water Treatment 

Plant. World Applied Sciences Journal 

7(9): 1144-1151. 

Anupoju. S. (2016).What are Intake Structures? 

8 Types of Intake Structures. The 

Constructor Civil Engineering Home. 

Baharodi, A. (2016). Water Supply and 

Distribution Systems. Essential of Oil and 

Gas Utilities. Process Design, Equipment, 

and Operations, pages 225-328. 

Hasbiah, A.W., Rusmaya, D., Apriani, D. 

(2019). Sanitasi Berbasis Masyarakat di 

Pesantren Putri Al-Ittihad, Kabupaten 

Cianjur. Journal of Community Based 

Environmental Engineering and 

Management, vol. 3 (1): 1-8. 

Oana, T., Valentin, N., and Gabriel, L. (2011). 

Actual Stage of Water Filtration. Journal 

of Engineering Studies and Research, vol. 

17, No.4. 

Smith, R., Van de Loo, J., Van den Boomen, M., 

Khakzad, N., Van Heck, G.J., and Wolfert, 

A.R.M. (2019). Long-term Availability 

Modelling of Water Treatment Plants. 

Journal of Water Process Engineering, 

vol. 28, 203-213. 

Qasim, S.R.. (2000). Wastewater Treatmnet 

Plant: Planning, Design, and Operation. 

New York. 

Setyowati, R.D.N., Junaidi, R. (2016). Analisis 

Routing Reservoir dalam Pengembangan 

Sumber Daya Air Kawasan Karst. Al-Ard, 

vol. 2 (1): 16-22.   

Tzoupanos, N.D. and Zouboulis, A.I. (2008). 

Coagulation-Flocculation Processes in 

Water/Wastewater Treatment: The 

Application of New Generation of 

Chemical Reagents. International 



The Use of Multi-criteria Analysis in Selecting Water Treatment Units in Sadu Water Treatment Plant  

78 

 

Conference on Heat Transfer, Thermal 

Engineering and Environment, pp 20-22. 

Udimal, T.B, Jincai, Z., Ayamba, E.C., and 

Owusu. S.M. (2017). China’s Water 

Situation; The Supply of Water and The 

Pattern of Its Usage. International Journal 

of Sustainable Built Environment, 6, 491-

500. 

 


